Tel: 08449951246

Our Preferred Method of Contact is Via Email: Customer.service@shouldersofshoreham.co.uk

Hayter Ranger 3in1 - 436D260000001

Click Below for More Images

Hayter Ranger 3in1 - 436D260000001
Hayter Spares Parts Diagrams
Hayter Ranger 3 in 1 SERIAL CODE 436D260000001 Spare Parts Machine Diagram
Description

Details

Hayter Ranger 3 in 1 SERIAL CODE 436D260000001

Hayter Ranger 3 in 1 SERIAL CODE 436D260000001
 

Please be sure you have selected the correct serial code, or you may order the wrong parts!

Please click on the Part number of the spare part you require

Unit Spec: Main Assembly
Ref Part # Bin No: Description
1 SA3043460 1 Deck
2 SA3024200 1 Side Cover
3 SA3024190 1 Side Discharge Chute
4 SA1034390 1 Screw
5 SA145670 2 Bolt M8 X 80
6 436006 1 Decal Engine
7 1662 1 Woodruff Key
8 ZNH1H000U 8 Nut M8 Plain
9 320006 1 Decal Height of Cut
10 SA2008490 4 Handwheel With Nut
11 SA340060 4 Cup Washer
12 SA3043450 1 Handlebar Lower
13 226024 2 Bolt Handlebar
14 SA142480 2 Screw M8 X 60
15 SA442060 1 Washer Retaining
16 SA295640 1 Rope Guide
17 9437 1 Nut M6 Plain
18 9438 4 Nut M6 Nyloc
19 9780 1 Screw M6 x 55
20 533012 1 Throttle Control
21 436011w 1 Handlebar upper
22 340179 1 Lever Engine Stop
23 340182 2 Pin Pivot
24 9688 2 Washer Plastic
25 9687 2 Screw 6mm Plastite
26 341031 1 Engine Brake Cable
27 306094w 1 Clutch Lever
28 436012 1 Clutch Cable
29 SA2007470 1 Pivot Pin
30 SA4023600 1 Deflector
31 SA2023620 1 Spring
32 SA184960 2 Screw
33 SA181690 3 Washer
34 SA4008500 2 Pivot Moulding
35 SA4023610 1 GrassBag Cover
36 SA2043320 1 Grassbag
37 SA373610 1 Grassbag Frame
38 SA2024180 1 Plug Mulching
39 SA280820 1 Bush
40 SA3036920 1 Crankshaft Support
41 SA2038060 1 Pulley Boss
42 SA2006400 2 Spring Disc
43 SA3006420 2 Friction Disc
44 SA3006410 1 Cutterblade Distance Piece
45 SA281100 1 Washer Tab
46 SA281080 1 Bolt 3/8 “UNF x 3”
47 SA2043700 1 Cutterblade
48 SA2013380 1 ‘V’ Belt
49 SA244970 1 Pulley
50 SA280890 1 Pin
51 SA245010 1 Spring
52 SA296360 1 Gearbox Assembley
53 SA396330 1 Rear Axle
54 SA496390 1 Handle Height of Cut
55 SA280450 1 Spring
56 SA180460 1 Pin
57 SA203560 6 Bearing
58 SA144590 4 Circlip 12mm
59 SA150770 4 Washer
60 SA380570 2 Cover Plate
61 SA245240 2 Washer Shim
62 SA145250 2 Washer Wavey
63 SA385250 2 Spacer
64 SA396350 2 Wheel
65 9270 2 Washer
66 SA479100 4 Hub Cap
67 SA344110 4 Securing Plate
68 9596 11 Screw M6 x 16
69 SA186210 2 Screw C/Sunk
70 SA3023630 1 Connecting Rod
71 SA2023580 1 Spring
72 SA3023590 1 Front Axle
73 SA480180 2 Bush
74 SA242200 1 Gear LH
75 SA203500 2 Key
76 SA242190 1 Gear RH
77 SA250780 4 Washer
78 SA403520 2 Spacer
79 SA403540 2 Washer Plastic
80 SA403510 2 Spacer
81 SA203680 4 Bearing
82 SA356110 2 Wheel
83 SA380740 2 Cap
84 410087 1 Decal Hayter Logo
85 219189 1 Decal - Caution
86 SA244500 2 Washer Bellville
87 SA147510 1 Bolt M8 x 100
88 9442 3 Nut M8 Nyloc
89 9546 2 Screw M6 x 12
90 9472 1 Washer
91 9438 1 Nut M6 Nyloc ‘T’ Type
  SA4023660 1 Deck Insert
  SA3023670 1 Throwplate
Reviews